Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

Test Data Appendix of Test Report

1. Duty Cycle

Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) 1/T (kHz)
NVNT a 5260 Ant1 96.18 0.17 1.59
NVNT a 5280 Ant1 96.18 0.17 1.59
NVNT a 5320 Ant1 96.02 0.18 1.59
NVNT n20 5260 Ant1 95.44 0.2 1.84
NVNT n20 5280 Ant1 95.61 0.19 1.83
NVNT n20 5320 Ant1 95.44 0.2 1.84
NVNT n40 5270 Ant1 91.5 0.39 3.57
NVNT n40 5310 Ant1 91.5 0.39 3.57
NVNT ac20 5260 Ant1 94.9 0.23 215
NVNT ac20 5280 Ant1 94.69 0.24 2.16
NVNT ac20 5320 Ant1 94.9 0.23 215
NVNT ax20 5260 Ant1 93.28 0.3 2.88
NVNT ax20 5280 Ant1 93.03 0.31 2.88
NVNT ax20 5320 Ant1 93.03 0.31 2.88
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5260 Ant1 9.69 0.17 9.86 24 Pass
NVNT a 5280 Ant1 9.8 0.17 9.97 24 Pass
NVNT a 5320 Ant1 9.5 0.18 9.68 24 Pass
NVNT n20 5260 Ant1 8.36 0.2 8.56 24 Pass
NVNT n20 5280 Ant1 8.22 0.19 8.41 24 Pass
NVNT n20 5320 Ant1 7.74 0.2 7.94 24 Pass
NVNT n40 5270 Ant1 7.86 0.39 8.25 24 Pass
NVNT n40 5310 Ant1 7.32 0.39 7.71 24 Pass
NVNT ac20 5260 Ant1 10.24 0.23 10.47 24 Pass
NVNT ac20 5280 Ant1 10.55 0.24 10.79 24 Pass
NVNT ac20 5320 Ant1 9.38 0.23 9.61 24 Pass
NVNT ax20 5260 Ant1 6.66 0.3 6.96 24 Pass
NVNT ax20 5280 Ant1 6.81 0.31 7.12 24 Pass
NVNT ax20 5320 Ant1 6.26 0.31 6.57 24 Pass

Note 1: Total power=Conducted power + Duty factor
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. Keysight Spectrum Analyzer - Channel Power
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. Keysight Spectrum Analyzer - Channel Power
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FCC ID: 2ATWZ-S0

3. -26dB Bandwidth

Condition Mode Frequency (MHz) Antenna -26 dB Bandwidth (MHz) Verdict
NVNT a 5260 Ant1 21.04 Pass
NVNT a 5280 Ant1 21.072 Pass
NVNT a 5320 Ant1 21.138 Pass
NVNT n20 5260 Ant1 21.668 Pass
NVNT n20 5280 Ant1 21.769 Pass
NVNT n20 5320 Ant1 21.51 Pass
NVNT n40 5270 Ant1 40.857 Pass
NVNT n40 5310 Ant1 40.64 Pass
NVNT ac20 5260 Ant1 24.681 Pass
NVNT ac20 5280 Ant1 24.761 Pass
NVNT ac20 5320 Ant1 22.697 Pass
NVNT ax20 5260 Ant1 22.147 Pass
NVNT ax20 5280 Ant1 22.205 Pass
NVNT ax20 5320 Ant1 22.35 Pass
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.260000000 GHz

#IFGain:Low

-

[06:32:05 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.260000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Mkr3 6.270766 GHz
-23.766 dBm

Center Freq
5.260000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.26 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 15.9 dBm

Occupied Bandwidth

99.00 %
-26.00 dB

% of OBW Power
x dB

246.52 kHz
21.04 MHz

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT a 5260MHz Ant1

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[06:33:50 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.280000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.280000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.290774 GHZ

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.280000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.28 GHz
#Res BW 300 kHz

CF Step
3.000000 MHz
Man

#VBW 1 MHz

Total Power 16.0 dBm

Occupied Bandwidth

16.758 MHz
237.81 kHz
21.07 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT a 5280MHz Ant1
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.320000000 GHz

#IFGain:Low

-

[06:36:14 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.320000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Mkr3 6.330802 GHZ
-27.329 dBm

Center Freq
5.320000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.32 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 15.4 dBm

Occupied Bandwidth

16.719 MHz
232.95 kHz
21.14 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT a 5320MHz Ant1

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[06:39:12 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.260000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.260000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.271081 GHZ

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.260000000 GHz

aafit”

Span 30 MHz
Sweep 1.333 ms|

Center 5.26 GHz
#Res BW 300 kHz

CF Step
3.000000 MHz
Man

#VBW 1 MHz

Total Power 14.3 dBm

Occupied Bandwidth

17.796 MHz
247.26 kHz
21.67 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT n20 5260MHz Ant1
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.280000000 GHz

#IFGain:Low

-

[06:41:10 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.280000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.28 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.291103 GHZ
-26.680 dBm

Center Freq
5.280000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 14.3 dBm

17.752 MHz

Transmit Freq Error
x dB Bandwidth

219.08 kHz
21.77 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n20 5280MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.320000000 GHz

#IFGain:Low

. Trig: Free Run

[06:42:44 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.320000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.32 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.759 MHz
235.54 kHz
21.51 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.33099 GHz

Center Freq
5.320000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 13.8 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n20 5320MHz Ant1
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.270000000 GHz

#IFGain:Low

-

[06:54:07 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.270000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Mkr3 6.290691 GHZ
-30.586 dBm

Center Freq
5.270000000 GHz

I

Span 60 MHz
Sweep 1.333 ms|

Center 5.27 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 14.1 dBm

Occupied Bandwidth

36.201 MHz
262.91 kHz
40.86 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT n40 5270MHz Ant1

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[06:55:37 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.310000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.310000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.330586 GHz

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.310000000 GHz

g |

Span 60 MHz
Sweep 1.333 ms|

Center 5.31 GHz
#Res BW 300 kHz

CF Step
6.000000 MHz
Man

#VBW 1 MHz

Total Power 13.6 dBm

Occupied Bandwidth

36.223 MHz
265.50 kHz
40.64 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT n40 5310MHz Ant1
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.260000000 GHz

#IFGain:Low

-

[06:44:23 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.260000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Mkr3 6.272553 GHz
-25.637 dBm

Center Freq
5.260000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.26 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 16.3 dBm

Occupied Bandwidth

17.936 MHz
212.41 kHz
24.68 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ac20 5260MHz Ant1

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[06:46:23 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.280000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.280000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.292574 GHz

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.280000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.28 GHz
#Res BW 300 kHz

CF Step
3.000000 MHz
Man

#VBW 1 MHz

Total Power 16.8 dBm

Occupied Bandwidth

17.964 MHz
193.21 kHz
24.76 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ac20 5280MHz Ant1
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.320000000 GHz

#IFGain:Low

-

[06:47:48 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.320000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Mkr3 6.331543 GHz
-26.561 dBm

Center Freq
5.320000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.32 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 15.9 dBm

Occupied Bandwidth

17.904 MHz
194.48 kHz
22.70 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ac20 5320MHz Ant1

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[06:49:25 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.260000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.260000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.271293 GHZ
-30.331 dBm

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.260000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.26 GHz
#Res BW 300 kHz

CF Step
3.000000 MHz
Man

#VBW 1 MHz

Total Power 13.5 dBm

Occupied Bandwidth

19.057 MHz
220.03 kHz
22.15 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ax20 5260MHz Ant1
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.280000000 GHz

#IFGain:Low

-

[06:50:57 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.280000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Mkr3 6.291277 GHZ
-32.400 dBm

Center Freq
5.280000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.28 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 13.7 dBm

Occupied Bandwidth

19.057 MHz
174.32 kHz
22.20 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ax20 5280MHz Ant1

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[06:52:20 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.320000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.320000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.331382 GHZ

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.320000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.32 GHz
#Res BW 300 kHz

CF Step
3.000000 MHz
Man

#VBW 1 MHz

Total Power 13.0 dBm

Occupied Bandwidth

19.055 MHz
207.02 kHz
22.35 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ax20 5320MHz Ant1

Page 24 of 54



Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

4. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5260 Ant1 16.552
NVNT a 5280 Ant1 16.544
NVNT a 5320 Ant1 16.539
NVNT n20 5260 Ant1 17.681
NVNT n20 5280 Ant1 17.699
NVNT n20 5320 Ant1 17.683
NVNT n40 5270 Ant1 36.282
NVNT n40 5310 Ant1 36.258
NVNT ac20 5260 Ant1 17.78
NVNT ac20 5280 Ant1 17.777
NVNT ac20 5320 Ant1 17.746
NVNT ax20 5260 Ant1 18.981
NVNT ax20 5280 Ant1 18.956
NVNT ax20 5320 Ant1 18.971
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Report No: SSP25070404-3E FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE [06:31:54 PMAug 13, 2025

Frequency

Center Freq 5.260000000 GHz Center Freq: 6.260000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

5.260000000 GHz

Center 5.26 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 16.1 dBm
16.552 MHz

Transmit Freq Error 236.98 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.79 MHz x dB -26.00 dB

STATUS.

OBW NVNT a 5260MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [06:33:39 PMAug 13,2025

Center Freq 5.280000000 GHz Center Freq: 5.280000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.275383 GHZ

Frequency

Ref Offset 2.69 dB
Ref 22.69 dBm

5.280000000 GHz

Center 5.28 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 16.3 dBm
16.544 MHz

Transmit Freq Error 233.56 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.15 MHz x dB -26.00 dB

STATUS.

OBW NVNT a 5280MHz Ant1

Page 26 of 54



Report No: SSP25070404-3E FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE [06:36:04 PMAug 13, 2025

Frequency

Center Freq 5.320000000 GHz Center Freq: 6.320000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

5.320000000 GHz

Center 5.32 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 15.7 dBm
16.539 MHz

Transmit Freq Error 241.92 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.68 MHz x dB -26.00 dB

STATUS.

OBW NVNT a 5320MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [06:39:01 PMAug 13,2025

Center Freq 5.260000000 GHz Center Freq: 6.260000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.266495 GHZ

Frequency

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.260000000 GHz

Center 5.26 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 14.5 dBm
17.681 MHz

Transmit Freq Error 242.24 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.66 MHz x dB -26.00 dB

STATUS.

OBW NVNT n20 5260MHz Ant1
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Report No: SSP25070404-3E FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [06:41:01 PMAug 13,2025

Center Freq 5.280000000 GHz Center Freq: 5.280000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.278983 GHz

Ref Offset 2.69 dB
Ref 22.69 dBm

5.280000000 GHz

Center 5.28 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 14.5 dBm
17.699 MHz

Transmit Freq Error 236.56 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.65 MHz x dB -26.00 dB

STATUS.

OBW NVNT n20 5280MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [06:42:34 PMAug 13, 2025

Center Freq 5.320000000 GHz Center Freq: 6.320000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.327743 GHZ

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.320000000 GHz

Center 5.32 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 14.0 dBm
17.683 MHz

Transmit Freq Error 248.95 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.47 MHz x dB -26.00 dB

STATUS.

OBW NVNT n20 5320MHz Ant1
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.270000000 GHz

#IFGain:Low

-

[06:53:57 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.270000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.27 GHz
#Res BW 430 kHz

Occupied Bandwidth

Mkr1 6.274344 GHZ
-2.0907 dBm

Center Freq
5.270000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#VBW 1.2 MHz 6.000000 MHz

Total Power 14.1 dBm

36.282 MHz

Transmit Freq Error
x dB Bandwidth

285.38 kHz
42.09 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n40 5270MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.310000000 GHz

#IFGain:Low

. Trig: Free Run

[06:55:27 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.310000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.31 GHz
#Res BW 430 kHz

Occupied Bandwidth

36.258 MHz
266.70 kHz
41.99 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.306556 GHz
-2.3781 dBm

Center Freq
5.310000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

#VBW 1.2 MHz

Total Power 13.7 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n40 5310MHz Ant1

Page 29 of 54



Report No: SSP25070404-3E FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [06:44:13 PMAug 13, 2025

Center Freq 5.260000000 GHz Center Freq: 6.260000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 5.261491 GHZ

Ref Offset 2.69 dB
Ref 22.69 dBm

5.260000000 GHz

Center 5.26 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 16.4 dBm
17.780 MHz

Transmit Freq Error 227.25 kHz % of OBW Power 99.00 %

x dB Bandwidth 22.33 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac20 5260MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [06:46:14 PMAug 13,2025

Center Freq 5.280000000 GHz Center Freq: 5.280000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.278992 GHz

Frequency

Ref Offset 2.69 dB
Ref 22.69 dBm

5.280000000 GHz

Center 5.28 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 17.0 dBm
17.777 MHz

Transmit Freq Error 217.51 kHz % of OBW Power 99.00 %

x dB Bandwidth 23.34 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac20 5280MHz Ant1
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FCC ID: 2ATWZ-S0

Report No: SSP25070404-3E

[ [ntl

. Keysight Spectrum Analyzer - Occupied BW

SENSE:PULSE

[06:47:37 PM Aug 13, 2025
Frequency

RF
Center Freq: 6.320000000 GHz

Center Freq 5.320000000 GHz

#IFGain:Low

-

Trig: Free Run
#Atten: 30 dB

Avg[Hold: 100/100

Radio Std: Nene

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.32 GHz
#Res BW 200 kHz

Occupied Bandwidth

17.746 MHz
214.13 kHz
22.37 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.318989 GHz
0.088172 dBm

#VBW 620 kHz

Total Power

% of OBW Power
x dB

Center Freq
5.320000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz

16.1 dBm

99.00 %
-26.00 dB

STATUS.

OBW NVNT ac20 5320MHz Ant1

[ [ntl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.260000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 6.260000000 GHz
. Trig: Free Run
#Atten: 30 dB

[06:49:15 PM Aug 13,2025
Frequency

Avg[Hold: 100/100

Radio Std: Nene

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.26 GHz
#Res BW 200 kHz

Occupied Bandwidth

18.981 MHz
221.81 kHz
21.42 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.265535 GHz

#VBW 620 kHz

Total Power

% of OBW Power
x dB

-3.1631 dBm

Center Freq
5.260000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

13.6 dBm

99.00 %
-26.00 dB

STATUS.

OBW NVNT ax20 5260MHz Ant1
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.280000000 GHz

#IFGain:Low

-

[06:50:47 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.280000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

5. Maximum Power Spectral Density Level

Condition | Mode | Frequency (MHz) | Antenna | Conducted PSD (dBm) | Duty Factor (dB) | Total PSD (dBm) | Limit (dBm) | Verdict
NVNT a 5260 Ant1 -0.95 0.17 -0.78 11 Pass
NVNT a 5280 Ant1 -0.52 0.17 -0.35 11 Pass
NVNT a 5320 Ant1 -1.23 0.18 -1.05 1 Pass
NVNT n20 5260 Ant1 -2.49 0.2 -2.29 1 Pass
NVNT n20 5280 Ant1 -2.46 0.19 -2.27 1 Pass
NVNT n20 5320 Ant1 -2.82 0.2 -2.62 11 Pass
NVNT n40 5270 Ant1 -6 0.39 -5.61 1 Pass
NVNT n40 5310 Ant1 -6.45 0.39 -6.06 1 Pass
NVNT ac20 5260 Ant1 -0.37 0.23 -0.14 11 Pass
NVNT ac20 5280 Ant1 -0.49 0.24 -0.25 11 Pass
NVNT ac20 5320 Ant1 -1.01 0.23 -0.78 1 Pass
NVNT ax20 5260 Ant1 -4.23 0.3 -3.93 1 Pass
NVNT ax20 5280 Ant1 -4.01 0.31 -3.7 11 Pass
NVNT ax20 5320 Ant1 -4.84 0.31 -4.53 1 Pass

Note 1: Total PSD=Conducted PSD + Duty factor
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. Keysight Spectrum Analyzer - Swept 54
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e Keysight Spectrum Analyzer - Swept 54
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. Keysight Spectrum Analyzer - Swept 54
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. Keysight Spectrum Analyzer - Swept 54
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FCC ID: 2ATWZ-S0

6. Band Edge

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBm) Verdict
NVNT a 5260 Ant1 -47.07 -27 Pass
NVNT a 5320 Ant1 -42.01 -27 Pass
NVNT n20 5260 Ant1 -46.78 -27 Pass
NVNT n20 5320 Ant1 -45.14 -27 Pass
NVNT n40 5270 Ant1 -47.18 -27 Pass
NVNT n40 5310 Ant1 -33.1 -27 Pass
NVNT ac20 5260 Ant1 -46.36 -27 Pass
NVNT ac20 5320 Ant1 -40.24 -27 Pass
NVNT ax20 5260 Ant1 -46.86 -27 Pass
NVNT ax20 5320 Ant1 -46.25 -27 Pass
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. Keysight Spectrum Analyzer - Swept 54
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. Keysight Spectrum Analyzer - Swept 54
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. Keysight Spectrum Analyzer - Swept 54
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. Keysight Spectrum Analyzer - Swept 54

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

2025

[06:44:40 PMAug 13,
TRACE

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Dffset 2.69 dB
Ref 20.00 dBm

FUNCTION FUNCTION WIDTH

7.923 dBm
-49.709 dBm

516500 GHz|  -49.709 dBm|
46.363 dBm

Y
5.097 4 GHz )

A

5.280000000 GHz

20.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

=]

s Keysight Spectrum Analyzer - Swept SA
0 RL RF 30 Q L
Center Freq 5.400000000 GHz

PNO: Fast —»—
IFGain:Low

SENSE:PULSE

#Avg Type: RMS
Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB

Ref Dffset 2.68 dB
Ref 20.00 dBm

Stop 5.5000 GHz
Sweep 1.000 ms (1001 pts)

FUNCTION | FUNCTION WIDTH CTIONVALUE =
7.035dBm
-41.232 dBm

-40.246 dBm

Y

I

A

5.600000000 GHz

CF Step
20.000000 MHz
Auto Man

Freq Offset

o
I
N

Scale Type

5

=
@
o

Band Edge NVNT ac20 5320MHz High Ant1

Page 45 of 54



Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Swept 54
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FCC ID: 2ATWZ-S0

7. Conducted RF Spurious Emission

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBm) Verdict
NVNT a 5260 Ant1 -33.1 -27 Pass
NVNT a 5280 Ant1 -33.43 -27 Pass
NVNT a 5320 Ant1 -34.92 -27 Pass
NVNT n20 5260 Ant1 -34.41 -27 Pass
NVNT n20 5280 Ant1 -34.33 -27 Pass
NVNT n20 5320 Ant1 -33.85 -27 Pass
NVNT n40 5270 Ant1 -34.23 -27 Pass
NVNT n40 5310 Ant1 -34.58 -27 Pass
NVNT ac20 5260 Ant1 -34.52 -27 Pass
NVNT ac20 5280 Ant1 -34.9 -27 Pass
NVNT ac20 5320 Ant1 -34.92 -27 Pass
NVNT ax20 5260 Ant1 -32.23 -27 Pass
NVNT ax20 5280 Ant1 -34.14 -27 Pass
NVNT ax20 5320 Ant1 -34.38 -27 Pass

Note: Testing is carried out with frequency rang 30MHz to the 40GHz, above 27GHz not recorded for no spurious

point have a margin of less than 20dB with respect to the limits.
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Report No: SSP25070404-3E FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Swept 54

SENSE:PULSE] [

#Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Dffset 2.69 dB
Ref 20.00 dBm
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Tx. Spurious NVNT ax20 5280MHz Ant1 Emission

' Keysight Spectrum Analyzer - Swept SA
] RL RF 500 AC SENSE:PULSE|
Center Freq 13.515000000 GHz . #Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Dffset 2.68 dB
Ref 20.00 dBm
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